
  
 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

  

IV / IO ACCESS?  
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PREPARE NEXT LINE DRUGS 
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IF ALREADY TAKING ORAL KEPPRA - SEE FOOTNOTE  
 
 
 

 

 60m 
5th Line 

Prepare for RSI
  

 

 
 

 
 

 

  

 

  

  

 
 

      NO 1 DOSE 2 DOSES 
 

   

 

TIMELINE 
0-5m 

Get 
Status 
Drug 
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 5m 

1st Line  
 

 

 25m 
3rd Line  

 
 

 15m 
2ndLine 

 
 

 45m 
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PAEDIATRIC (>3 MONTH) STATUS
EPILEPTICUS PATHWAY
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CALL ANAESTHETICS (62251)

Lacosamide (Vimpat) IV over 15 minutes - if not on regular Lacosamide
Loading Dose by age: <2yrs: 50mg >2yrs: 5mg/kg Max Dose: 200mg

OR
Valproate 20mg/kg (Only if already on regular Lacosamide)

Contraindications for Valproate - <2 years old or concern for metabolic disorder
If <2 years and on regular Lacosamide; Phenobarbital IV 20mg/kg. Max rate; 1mg/kg/min

Start Midazolam Infusion 1-4mcg/kg/min after RSI drugs given

Consider the need for:
CT Brain, Antibiotics (Ceftriaxone +/- Aciclovir), Arranging transfer (Call IPATS 1800 222 378)

IF ALREADY 
TAKING 

ORAL 
KEPPRA: 

2nd line  15m; Phenytoin 20mg/kg IV over 20 minutes
3rd line 35m; Lacosamide (Vimpat) IV over 15 minutes 
4th line  50m; Valproate 20mg/kg
5th line  65m; RSI



Pathway for Status Epilep�cus 
Treatment Infants ≤ 3 months of age

FIRST LINE

Phenobarbital
(Phenobarbitone)IV

Loading dose: 20mg/kg slow IV injection
Can repeat loading dose after 30 minutes if clinically
indicated (Maxium dose: 40mg/kg)
Take level 12 hours after loading dose and start maintenance

A�er 10 minutes, move to second line

SECOND LINE

Phenytoin Sodium 
(Epanutin©)IV

Loading Dose: 20mg/kg by slow IV injection or by IV infusion
via 0.2micron in-line �lter. Max Rate 1mg/kg/min

A�er 10 minutes, Call Medical/ED Consultant, move to third line

THIRD LINE

Levetiracetam (Keppra©)IV
Loading dose: 40mg/kg IV Infusion
Dilute in at least 100ml of 0.9% sodium chloride or glucose 5%.
Infuse over 15 minutes. Doses <500mg dilute to 5mg/ml

further treatment only a�er contac�ng Consultant on Call


